
1 NIT FOR AUGMENTATION OF WATER SUPPLY SCHEME BY RENOVATING OF 14 MGD 

EXISTING WATER TREATMENT PLANT AT ANGADPUR, INCLUDING PIYALA BOOSTING 

STATION, DGP-15UNDER AMRUT 2.0   

 

 

 

 

GOVERNMENT OF WEST BENGAL 
OFFICE OF THE SUPERINTENDING ENGINEER 

WEST CIRCLE 
MUNICIPAL ENGINEERING DIRECTORATE 

UD & MA DEPARTMENT 
PATAL BAZAR, 3RD FLOOR, TINKONIA PURBA BARDHAMAN, PIN:-713101 

E-mail-sewestcircle1@gmail.com 

Memo No. :- MED/SE(W)/ 143 /W-280/2024               Dated:-07.06.2024 

NOTICE INVITING e-TENDER 

Notice Inviting eNotice Inviting eNotice Inviting eNotice Inviting e----Tender NoTender NoTender NoTender No: : : : 32 of SE (WC)/MED/2023-24 (2nd Call) 

 

Notice Inviting e-Bid No.- 
The Superintending Engineer, West Circle ,M.E.Dte  invites sealed competitive 

Tender on turnkey basis from a reliable and resourceful 

Companies/Firms/Contractors having experience and acumen in construction work 

as noted below and the eligibility is depicted here under for participating in the e- 

Bid. 

 

1. Name of Work : Augmentation of water supply scheme by renovating of 14 MGD 

existing water treatment plant at Angadpur, including 

Piyala Boosting station, Dgp-15 and Construction of 

Overhead reservoir (900 cum) staging height 20 mtr. 

Under 15 MGD W.T.P with 5 (Five) years operation and 

maintenance of the Plant on turnkey basis under AMRUT-

2.0 within Durgapur Municipal Corporation 

 

 

2. Location of the work:Angadpur ,Mouza- Angadpur , Ward No-37, Under Durgapur 

Municipal Corporation 

 
 
 
 
 



2 NIT FOR AUGMENTATION OF WATER SUPPLY SCHEME BY RENOVATING OF 14 MGD 

EXISTING WATER TREATMENT PLANT AT ANGADPUR, INCLUDING PIYALA BOOSTING 

STATION, DGP-15UNDER AMRUT 2.0   

 

 

 

 

 

 

 

3.   Brief Scope of Work: 

 

Augmentation and repairing of all the Civil & Electro-Mechanical Works with 

renovation work of  Alam House , Annex Building , Chlorine House , Filter House , 

Alam House No-2 , 2 nosClariflocculator including all electromechanical accessories 

, High lift room ,  Boundary wall , Repair Security room and shade of sludge pond ,  

Raw water pump house ,  Sub-station Building ,  Boundary wall and concrete road , 

Control room etc. under 14 MGD W.T.P ,  Construction of Overhead reservoir (900 

cum) staging height 20 mtr. under 15 MGD W.T.P , Renovation of Clear water 

pumping station and substation at piyala boosting station ,  Renovation of  Clear 

water pumping station and substation at Angadpur WTP ,  Renovation of  Raw  

water pumping station and substation at Angadpur WTP with all others allied 

works like civil and electro-mechanical work (according to Indian Electricity rules) 

and others , if any will be executed as per instruction by EIC including yard 

lightening and internal illumination (all building) complete in all respect including 

satisfactory completion and commissioning, necessary training of staffs & 

thereafter (subsequently) five (5) years operation and maintenance works with 

Operator, security, gardening arrangement including supply items (viz: Alam, 

Chlorine, Bleaching, Electrical Tools & Tackles, Torch, Duster, Soap, Gum Boot, Rain 

coat, Umbrella, Hand gloves etc.) on  Turnkey basis at the Piyala Boosting Station, 

Angadpur 14 MGD WTP & 15 MGD WTP within Durgapur Municipal Corporation 

area under AMRUT 2.0. 

 

 

 

 

 

 

 



3 NIT FOR AUGMENTATION OF WATER SUPPLY SCHEME BY RENOVATING OF 14 MGD 

EXISTING WATER TREATMENT PLANT AT ANGADPUR, INCLUDING PIYALA BOOSTING 

STATION, DGP-15UNDER AMRUT 2.0   

 

 

 

 

Preamble:  

It is desired to strengthen and improve its existing water supply system by 

repairing and renovation ofexisting Water Treatment Plantwith strengthening 

of existing assets related to WTP. These priority works have now been 

approved under AMRUT 2.0. The scope of work for the works covered under 

the present tender is as follows: 

 

 

Intake point:- 

1) Supply & fixing of suitably designed rotating GI Screen (15 mtrApprox) in 

feeder canal with lifting arrangement 

 

Sump:- 

1) Supply & fixing of Head stock with shaft other necessary components to 

make the sluice gates operational- 3x1200x1500 mm , Shaft Length -

6mtr(each) 

2) Supply & fixing of GI Screen with fixing structural parts (L 

65mmx65mmx6mm)suitable for removing and cleaning with proper lifting 

arrangement  

Size:- 2x4.50mtrx4.50mtr  

3) Repairing of stair at sump. 

4) Concreting of pathway. 

5) Minor concreting and plastering work at sump. 

6) Handrail to be derusting and need painting. 

7) Cleaning and disposal of sludge from intake pit and intake well. 

8) Overhauling of inlet gates of intake pump house, 3 Nos 

9) Supply of new screens to be fixed in pump suction at intake well-6 Nos. 

 



4 NIT FOR AUGMENTATION OF WATER SUPPLY SCHEME BY RENOVATING OF 14 MGD 

EXISTING WATER TREATMENT PLANT AT ANGADPUR, INCLUDING PIYALA BOOSTING 

STATION, DGP-15UNDER AMRUT 2.0   

 

 

 

 

Raw water Pump House:- 

1) 1 no Float Type level indicator at Raw water sump to be changed with 

proper support and functioning. 

2) Replacement of 6 nos 300 mm dia sluice valve at raw water pump need, 

shaft length Ht-6 mtr (each). 

3) Replacement of 6 nos 300 mm dia non return valve need at raw water 

pump house. 

4) Replacement of 6 nos 300 mm dia dismantling joint, short piece -500 mm 

(incl flange). 

5) Replacement of Actuators control with butterfly valve - 6 nos 300 mm dia. 

6) Replacement of Suction valve at raw water pump house, 6 nos 350 mm dia. 

7) 12 nos thrust block at raw water pump house is required. 

8) Painting of 6 nos 300 mm dia raw water delivery pipeline. 

9) Supply & fixing of pressure gauge (2 kg) at 300 mm dia delivery pipeline -

6nos 

10) Supply and fixing of 3x35 sqmm cable aluminium armour from starter to 

motor, 300 mtr. 

11) Overhauling/replacement of all exhausts fans and makes them working. 

12) Overhauling/replacement of one no raw water delivery valves (900mm dia) 

13) Overhauling/replacement of 2nos. raw water delivery motorised actuator of 

valves (600mm dia) 

14) Fire extinguisher to be changed. 

15) Steel rolling shutter at raw water pump house to be changed. 

16) Stair at raw water pumps house- derusting, repairing and painting. 

17) Repair and painting of raw water pump house room, with replacement of 

broken windows with new windows. 

 

 



5 NIT FOR AUGMENTATION OF WATER SUPPLY SCHEME BY RENOVATING OF 14 MGD 

EXISTING WATER TREATMENT PLANT AT ANGADPUR, INCLUDING PIYALA BOOSTING 

STATION, DGP-15UNDER AMRUT 2.0   

 

 

 

 

Chlorine room:- 

1) 2 nos neutralisation pit is required. 

2)2nos Manual monorail joist to be extended up to neutralisation pit – (6 mtr, 

ISMB 400mm-each) 

3) Supplying, fitting & fixing of new chlorinator for pre-chlorination with 

pump motor set, 5kg,- 3 nos 

4) Supplying fitting fixing of new chlorinator for post- chlorination with pump 

motor set ,5 kg,-3nos 

5) New leakage detector for chlorine is required. 

6) Replacement of Trunion rollers for tonners,- 12 nos with fixing plate. 

7) Repair, Servicing of EOT crane-2 nos.3 MT Capacity with manual push pull 

travelling trolley. 

8) Complete replacement of PVC piping 25mmdia for chlorination (pre & 

post)- 400 mtr approx. 

9) Repair and painting of chlorine room, with replacement of broken doors & 

windows with new windows. 

Alum room:- 

1) Supply, erection & commissioning of motors (0.75 kW) with all accessories- 

3 nos and repairing servicing of motors (0.75 kw)-3nos. 

2) Supply, erection & commissioning of new Gear boxes and agitators with all 

accessories-3 nos. and repairing servicing of Gear boxes and agitators with all 

accessories-3nos. 

3) Supply, Laying & fixing of pipes for transfer of alum solution – 40mm dia, 

20mtr approx 

4) Supply & fixing of valves for Alum solution-8 nos , 40mm dia. 

5) Supply & fixing of constant head boxes with complete accessories, 2nos. 

6) Supply & fixing of level indicator for alum solution, 6 nos. 

7) Low level window to be closed with brickwork. 

8) App membrane coating on inside wall of alum room up to 2 mtr height. 



6 NIT FOR AUGMENTATION OF WATER SUPPLY SCHEME BY RENOVATING OF 14 MGD 

EXISTING WATER TREATMENT PLANT AT ANGADPUR, INCLUDING PIYALA BOOSTING 

STATION, DGP-15UNDER AMRUT 2.0   

 

9) Steel window to be replaced with new aluminium window. 

 

 

10) Lime chamber to be converted to alum chamber. 

11) Repair and painting of chlorine room , with replacement of broken window 

with new window 

Flash mixer:-  

1) Supply and fixing of sluice gates/ Pen stock gate with shaft & wheel complete, 

to make it operational-(3x1200x1500)mm, Shaft Length -6mtr(each) 

2) Supply, erection & commissioning of new Gear boxes and agitators with all 

accessories-3 nos.  

3) Supply, erection and commissioning of raw water ultrasonic flow meter-1 

no.  

4) Repair/ Replacement of walkway gratings and replacement of handrail. 

Clariflocculator(2Nos):- 

1) 2 nosclariflocculator required full maintenance. 

2) Replacement of squizer rubbers including hanger with epoxy painting- 2 

nos. 

3) Rail alignment levelling & fixing- 2 no. 

4) Replacement & fixing of Traction wheel 200 mm dia of end carriage- 4 nos. 

5) Replacement of current collector complete with carbon brushes-8 nos. 

Filter House:- 

1) Replacement of under drainage lateral pipes(100mm dia,7.5mtr approx) of 

filter beds by HDPE/PVC pipes of designed dia-16 nos. 

2) Supply & replacement of filter media of all the filter beds using specific 

quality & standard of media, washing, Screening, after removing from bed as 

per IS 8419- 16 nos. 

3) Replacement of Pneumatic actuator valves & gates-(Backwash valve-

400mm, Clear water outlet valve-300mm, Drain valve-500mm,airvalve-

150mm,inlet valve-300mm-1 no each in single filter bed, Total filter bed-16 

nos) 

4) Replacement of filter falcon levers 25 mm dia, 4mtr (length each) - 16 nos. 



7 NIT FOR AUGMENTATION OF WATER SUPPLY SCHEME BY RENOVATING OF 14 MGD 

EXISTING WATER TREATMENT PLANT AT ANGADPUR, INCLUDING PIYALA BOOSTING 

STATION, DGP-15UNDER AMRUT 2.0   

 

5) Replacement of float guide pipes 25 mm dia, 4mtr (length each)-32 nos. 

 

 

6) Changing of complete compressed air pipeline (DI- 150mm dia) used for 

actuator-160mtr approx 

7) Replacement of rate setters-16 nos. 

8) Repair and painting of Filter House, with replacement of broken doors & 

windows with new window. 

Sludge well:- 

1) Shed is required. 

2) Staircase is required. 

3) Supply, fitting & fixing of new sludge pump-motor set- 2 nos suction pipe 

line (100mm dia) 

4) Removal of sludge from drying bed-3 nos. 

5) Supply &laying of sludge overflow line 500 mm dia-50 mtr. 

6) Railing around sludge well. 

7) Concreting, plaster with neat cement finish at sludge well. 

 

Clear water pump house:- 

1) Supply & fixing of Level indicator at CWR- 1 no. 

2) Replacement of electrical actuator valves (450 mm dia) with necessary 

components as required- 7 nos. 

3) Supply, laying & fixing of Ms Pipe, 500 mm dia for suction of clear water 

pumps complete with fittings- 50 mtr. 

4) Supply, laying & fixing of MS pipe 450 mm dia for delivery of clear water 

industry pipeline-50 mtr. 

5) Floor screed concreting for existing pump house. 

6) Requirement of new 14 nos exhausts fans. 

7) Repair and painting of Clear water pump house, with replacement of 

broken window with new window. 



8 NIT FOR AUGMENTATION OF WATER SUPPLY SCHEME BY RENOVATING OF 14 MGD 

EXISTING WATER TREATMENT PLANT AT ANGADPUR, INCLUDING PIYALA BOOSTING 

STATION, DGP-15UNDER AMRUT 2.0   

 

8) Ducting line (Aluminium) 750mmx 750mm need to replace. 

 

 

Laboratory:- 

1) New Jar test apparatus required. 

2) Air conditioner to be replaced -3Nos. 

3) New Computer required. 

4) New Ph meter, new turbidity meter, Specto-photometer required. 

Carryout O & M for a period of 5 year from the date of successfully hand over 
of WTP. 
 

 

 Eligibility to 

participate in the 

Bid: 

 1) Having experience and technical acumen in 
Construction / Renovation of similar nature of 
work of minimum capacity 4.2 MGD (viz. WTP/ 
I.G /Intake etc.) with substation including all 
Civil, Electro-mechanical works completed in a 
single contract the value of which should be 
minimum 18.4 crore during 5 (five) years prior 
to the date of issue of the tender notice in any 
Government Department/Board/Semi-
Govt./Corporation / Statutory Authority / 
Undertaking etc. 

OR 
 2) Having experience and technical acumen in 
Construction / Renovation of similar nature of 
work of minimum capacity 3.5 MGD (viz. WTP/ 
I.G /intake etc.) with substation including all 
Civil, Electro-mechanical works completed in 
two nos. of single contracts value of each 
should be 15.4 crore minimum during 5 (five) 
years prior to the date of issue of the tender 
notice in any Government 
Department/Board/SemiGovt./Corporation/St
atutory Authority / Undertaking etc. 

                     OR 
3) Having experience and technical acumen in 

Construction/ Renovation of similar nature of 

work (viz. WTP/ I.G/Intake etc.)with substation 

including all Civil, Electro-mechanical works in 

a running single contract which has been 

completed to the extent of 75% (seventy five 

percent) or more and value of which is not less 



9 NIT FOR AUGMENTATION OF WATER SUPPLY SCHEME BY RENOVATING OF 14 MGD 

EXISTING WATER TREATMENT PLANT AT ANGADPUR, INCLUDING PIYALA BOOSTING 

STATION, DGP-15UNDER AMRUT 2.0   

 

than the desired value of Sl. No. (1) above 

during 5 (five) years prior to the date of issue of 

the tender notice in any Government 

Department/Board/Semi-

Govt./Corporation/Statutory Authority / 

Undertaking etc 

AND 

Having qualified technical personnel (to be 
employed under the firm for at least 2 
consecutive years) with sound knowledge and 
experience in execution of similar nature of 
works. 
 
                               AND 

Having valid electrical license with electrical 
Supervisor, GST, P. Tax Clearance Certificates, 
PAN Card, P.F., & E.S.I Registration Certificate 
etc 
 

Note: Producing P.F. & E.S.I Registration with bid 

proposal   Mandatory however successful bidder have 

to produce said certificates before agreement. 

 

Note:Only works completed successfully will 

be treated as credential. Joint venture, 

Consortiums etc are not allowed. 

 

    

A certificate from the executing authority/ client not below the rank of 

Executive Engineer/ Divisional Engineer/ equivalent is to be produced in 

support of above criteria clearly stating that the works entrusted to the bidder 

have been successfully completed. 

 

 

Each work must have been executed by the bidder successfully under a single 

contract within the last 5 (Five) years as prime Contractor anywhere in India 

in drinking water supply project with State or Central Government / Govt. 

Autonomous body. 

 



10 NIT FOR AUGMENTATION OF WATER SUPPLY SCHEME BY RENOVATING OF 14 MGD 

EXISTING WATER TREATMENT PLANT AT ANGADPUR, INCLUDING PIYALA BOOSTING 

STATION, DGP-15UNDER AMRUT 2.0   

 

 

 

 

 

Machinery & Equipment 
 

Having in possession of Sophisticated & Modern Equipment, Machineries etc. 

for construction specially required for Water Treatment Plant. The bidder 

must submitted proof of ownership or copy of lease agreement with bid 

document. 

 

Technical Personnel 
 

Having full time qualified salaried technical personnel with sound knowledge 

& experience in execution ofsimilar works. The following personnel are 

 

1.  Civil Engineer (Degree holders with min. 3 Yrs. of experience in 

construction field): 1 no.  

2. Mechanical Engineer (Degree holders with min. 3 yrs. of experiencein 

similar field): 1 no. 

3. Electrical Engineer (Degree holders with min. 3 yrs. of experience in 

similar field): 1 no. 

4. Civil Engineer (Diploma holders with min. 3 Yrs. of experience in 
[...]
i) Post, Pre-Chlorination by gaseous chlorine. 
 

j) Filter water conveying main to underground reservoir (CWR). 
 

k) Clear water pumping station with Pumps, motors& other 
electromechanical works. 

 
l) clear water Under Ground Reservoir with pumping station 

 
m) Inter Plant Piping and plant road facility within WTP compound. 

 
n) Plant Wastewater and solid waste disposal system. 

 
o) Laboratory Building with supply of necessary laboratory Equipment’s 

 
p) HT substation 

 

q) Flow measurement with recording system. 

 



48 NIT FOR AUGMENTATION OF WATER SUPPLY SCHEME BY RENOVATING OF 14 MGD 

EXISTING WATER TREATMENT PLANT AT ANGADPUR, INCLUDING PIYALA BOOSTING 

STATION, DGP-15UNDER AMRUT 2.0   

 

r) Carryout SCADA Based Comprehensive O & M of the proposed WTP at 

D.C. Sankarara and for a period of 5 years from the date of successful 

commissioning of WTP and the head work 

The contractor has the liberty of using alternative arrangement but the design 

parameters and technical specifications should strictly conform to relevant IS 

Code & CPHEEO manual  

.4.0  Different levels of Water Treatment Plant compound 

 

i) Proposed ground level: - The proposed ground level will be at per the 

HFL as shown in drawing and should be treated as ±0.00 M level. 

Proposed level of all approach roads should be 150mm above HFL (High 

Flood Level 

 

ii) Proposed Plinth Level: - The proposed plinth level of the area will be 

the 450mm above HFL (High Flood Level) as shown in drawing & 

demarcated at site as well as it should be surveyed by the 

participant & finally fixed from the HFL . 

 

iii) Proposed top Level of Clear Water Reservoir: - the level will be the 

+0.500 M above HFL (High Flood Level).   

 

iv) Hydraulic design of proposed Treatment Plant and clear water 
reservoir should be such that the tail water level of underground 
clear water reservoir will be of adequate gradient and vertical turbine 
Pumps to be installed in vertical configuration of clear water 
pumping station and must have positive suction head. Accordingly, 
hydraulic levels of all the other units of water treatment plant such 
as collecting well, flash mixer, Clariflocculator, Filter Beds, Clear 
water duct, inlet pipes of reservoir etc. are to be fixed to ascertain 
the positive suction head of vertical turbine pump. 

 

v) Note- HFL/LWL/ HTL (high tide level) should be collected by the 
bidder. 

 

A) SPECIFIC SCOPE OF WORK 
 

(i) The Bid is a design-cum-execution Bid on Turnkey basis. The Bidder 
is advised to go through the documents meticulously and prepare 
Bid on the basis of the data made available. In case of any doubt 
about any data the Bidder shall submit his/her queries in writing at 
least four working days in advance from the date of pre-bid meeting. 
. 

 



49 NIT FOR AUGMENTATION OF WATER SUPPLY SCHEME BY RENOVATING OF 14 MGD 

EXISTING WATER TREATMENT PLANT AT ANGADPUR, INCLUDING PIYALA BOOSTING 

STATION, DGP-15UNDER AMRUT 2.0   

 

(ii) The scope of work includes 
 

For Civil Works: - Surveying, Geo-Technical investigation, Planning, 

Designing,  augmentation and repairing of all the Civil & Electro-Mechanical 

Works with renovation work of  Alam House , Annex Building , Chlorine 

House , Filter House , Alam House No-2 , 2 nosClariflocculator including all 

electromechanical accessories , High lift room ,  Boundary wall , Repair 

Security room and shade of sludge pond ,  Raw water pump house ,  Sub-

station Building ,  Boundary wall and concrete road , Control room etc. under 

14 MGD W.T.P ,  Construction of Overhead reservoir (900 cum) staging height 

20 mtr. under 15 MGD W.T.P , Renovation of Clear water pumping station 

and substation at piyala boosting station ,  Renovation of  Clear water 

pumping station and substation at Angadpur WTP ,  Renovation of  Raw  

water pumping station and substation at Angadpur WTP with all others allied 

works like civil and electro-mechanical work (according to Indian Electricity 

rules) and others , if any will be executed as per instruction by EIC including 

yard lightening and internal illumination (all building) complete in all respect 

including satisfactory completion and commissioning, necessary training of 

staffs & thereafter (subsequently) five (5) years operation and maintenance 

works with Operator, security, gardening arrangement including supply items 

(viz: Alam, Chlorine, Bleeching, Electrical Tools & Tackles, Torch, Duster, 

Soap, Gum Boot, Rain coat, Umbrella, Handgloves etc.) on  Turnkey basis at 

the Piyala Boosting Station, Angadpur 14 MGD WTP & 15 MGD WTP within 

Durgapur Municipal Corporation area under AMRUT 2.0. 

 
For Electro-mechanical works:- Planning, design, drawing, manufacture, 
supply, delivery at site, installation, fabrication and erection of all mechanical 
and electrical equipment including pipes, valves, pumps, motors as per detail 
technical specification & vendor list that may be necessary and specified 
herein to make the treatment plant complete in all respects to treat raw water 
delivering 865 m3/hr of potable water of quality (physical, chemical and 
bacteriological) as specified by relevant IS codes and World Health 
Organization.  
 
 
 
 
 
 



50 NIT FOR AUGMENTATION OF WATER SUPPLY SCHEME BY RENOVATING OF 14 MGD 

EXISTING WATER TREATMENT PLANT AT ANGADPUR, INCLUDING PIYALA BOOSTING 

STATION, DGP-15UNDER AMRUT 2.0   

 

 

a) Commissioning & trial run: - The scope also includes Trial Run and 
Testing the Plant for three months after commissioning (72 Hours). 

 

b) Operation & maintenance: - Operation and maintenance of the same 
for a period of 60 (sixty) months after the completion of specified 
period of successful Trial Run, under the overall supervision of the 
Employer / his representative and from the date of commissioning.  

 

c) Training: - This also include necessary training to the employees 
engaged at WTP by ULB.  

 

The Bid comprises of following major works: 

(A) Water Treatment Plant: 

Intake point:- 

1) Supply & fixing of suitably designed rotating GI Screen (15 mtrApprox) in 

feeder canal with lifting arrangement 

 

Sump:- 

1) Supply & fixing of Head stock with shaft other necessary components to 

make the sluice gates operational- 3x1200x1500 mm , Shaft Length -

6mtr(each) 

2) Supply & fixing of GI Screen with fixing structural parts (L 

65mmx65mmx6mm)suitable for removing and cleaning with proper lifting 

arrangement  

Size:- 2x4.50mtrx4.50mtr  

3) Repairing of stair at sump. 

4) Concreting of pathway. 

5) Minor concreting and plastering work at sump. 

6) Handrail to be derusting and need painting. 

7) Cleaning and disposal of sludge from intake pit and intake well. 

8) Overhauling of inlet gates of intake pump house, 3 nos 

9) Supply of new screens to be fixed in pump suction at intake well-6 nos. 

 



51 NIT FOR AUGMENTATION OF WATER SUPPLY SCHEME BY RENOVATING OF 14 MGD 

EXISTING WATER TREATMENT PLANT AT ANGADPUR, INCLUDING PIYALA BOOSTING 

STATION, DGP-15UNDER AMRUT 2.0   

 

 

 

 

Raw water Pump House:- 

1) 1 no Float Type level indicator at Raw water sump to be changed with 

proper support and functioning. 

2) Replacement of 6 nos 300 mm dia sluice valve at raw water pump need, 

shaft length Ht-6 mtr (each). 

3) Replacement of 6 nos 300 mm dia non return valve need at raw water 

pump house. 

4) Replacement of 6 nos 300 mm dia dismantling joint, short piece -500 mm 

(incl flange). 

5) Replacement of Actuators control with butterfly valve - 6 nos 300 mm dia. 

6) Replacement of Suction valve at raw water pump house, 6 nos 350 mm dia. 

7) 12 nos thrust block at raw water pump house is required. 

8) Painting of 6 nos 300 mm dia raw water delivery pipeline. 

9) Supply & fixing of pressure gauge (2 kg) at 300 mm dia delivery pipeline -

6nos 

10) Supply and fixing of 3x35 sqmm cable aluminium armour from starter to 

motor, 300 mtr. 

11) Overhauling/replacement of all exhausts fans and makes them working. 

12) Overhauling/replacement of one no raw water delivery valves (900mm dia) 

13) Overhauling/replacement of 2nos. raw water delivery motorised actuator of 

valves (600mm dia) 

14) Fire extinguisher to be changed. 

15) Steel rolling shutter at raw water pump house to be changed. 

16) Stair at raw water pumps house- derusting, repairing and painting. 

17) Repair and painting of raw water pump house room, with replacement of 

broken windows with new windows. 

 

 



52 NIT FOR AUGMENTATION OF WATER SUPPLY SCHEME BY RENOVATING OF 14 MGD 

EXISTING WATER TREATMENT PLANT AT ANGADPUR, INCLUDING PIYALA BOOSTING 

STATION, DGP-15UNDER AMRUT 2.0   

 

 

 

 

Chlorine room:- 

1) 2 nos neutralisation pit is required. 

2)2nos Manual monorail joist to be extended up to neutralisation pit – (6 mtr, 

ISMB 400mm-each) 

3) Supplying, fitting & fixing of new chlorinator for pre-chlorination with 

pump motor set, 5kg,- 3 nos 

4) Supplying fitting fixing of new chlorinator for post- chlorination with pump 

motor set ,5 kg,-3nos 

5) New leakage detector for chlorine is required. 

6) Replacement of Trunion rollers for tonners,- 12 nos with fixing plate. 

7) Repair, Servicing of EOT crane-2 nos.3 MT Capacity with manual push pull 

travelling trolley. 

8) Complete replacement of PVC piping 25mmdia for chlorination (pre & 

post)- 400 mtr approx. 

9) Repair and painting of chlorine room, with replacement of broken doors & 

windows with new windows. 

Alum room:- 

1) Supply, erection & commissioning of motors (0.75 kW) with all accessories- 

3 nos and repairing servicing of motors (0.75 kw)-3nos. 

2) Supply, erection & commissioning of new Gear boxes and agitators with all 

accessories-3 nos. and repairing servicing of Gear boxes and agitators with all 

accessories-3nos. 

3) Supply, Laying & fixing of pipes for transfer of alum solution – 40mm dia, 

20mtr approx 

4) Supply & fixing of valves for Alum solution-8 nos , 40mm dia. 

5) Supply & fixing of constant head boxes with complete accessories, 2nos. 

6) Supply & fixing of level indicator for alum solution, 6 nos. 

7) Low level window to be closed with brickwork. 

8) App membrane coating on inside wall of alum room up to 2 mtr height. 



53 NIT FOR AUGMENTATION OF WATER SUPPLY SCHEME BY RENOVATING OF 14 MGD 

EXISTING WATER TREATMENT PLANT AT ANGADPUR, INCLUDING PIYALA BOOSTING 

STATION, DGP-15UNDER AMRUT 2.0   

 

9) Steel window to be replaced with new aluminium window. 

 

 

10) Lime chamber to be converted to alum chamber. 

11) Repair and painting of chlorine room , with replacement of broken window 

with new window 

Flash mixer:-  

1) Supply and fixing of sluice gates/ Pen stock gate with shaft & wheel complete, 

to make it operational-(3x1200x1500)mm, Shaft Length -6mtr(each) 

2) Supply, erection & commissioning of new Gear boxes and agitators with all 

accessories-3 nos.  

3) Supply, erection and commissioning of raw water ultrasonic flow meter-1 

no.  

4) Repair/ Replacement of walkway gratings and replacement of handrail. 

Clariflocculator(2Nos):- 

1) 2 nosclariflocculator required full maintenance. 

2) Replacement of squizer rubbers including hanger with epoxy painting- 2 

nos. 

3) Rail alignment levelling & fixing- 2 no. 

4) Replacement & fixing of Traction wheel 200 mm dia of end carriage- 4 nos. 

5) Replacement of current collector complete with carbon brushes-8 nos. 

Filter House:- 

1) Replacement of under drainage lateral pipes(100mm dia,7.5mtr approx) of 

filter beds by HDPE/PVC pipes of designed dia-16 nos. 

2) Supply & replacement of filter media of all the filter beds using specific 

quality & standard of media, washing, Screening, after removing from bed as 

per IS 8419- 16 nos. 

3) Replacement of Pneumatic actuator valves & gates-(Backwash valve-

400mm, Clear water outlet valve-300mm, Drain valve-500mm,airvalve-

150mm,inlet valve-300mm-1 no each in single filter bed, Total filter bed-16 

nos) 

4) Replacement of filter falcon levers 25 mm dia, 4mtr (length each) - 16 nos. 



54 NIT FOR AUGMENTATION OF WATER SUPPLY SCHEME BY RENOVATING OF 14 MGD 

EXISTING WATER TREATMENT PLANT AT ANGADPUR, INCLUDING PIYALA BOOSTING 

STATION, DGP-15UNDER AMRUT 2.0   

 

5) Replacement of float guide pipes 25 mm dia, 4mtr (length each)-32 nos. 

 

 

6) Changing of complete compressed air pipeline (DI- 150mm dia) used for 

actuator-160mtr approx 

7) Replacement of rate setters-16 nos. 

8) Repair and painting of Filter House, with replacement of broken doors & 

windows with new window. 

Sludge well:- 

1) Shed is required. 

2) Staircase is required. 

3) Supply, fitting & fixing of new sludge pump-motor set- 2 nos suction pipe 

line (100mm dia) 

4) Removal of sludge from drying bed-3 nos. 

5) Supply &laying of sludge overflow line 500 mm dia-50 mtr. 

6) Railing around sludge well. 

7) Concreting, plaster with neat cement finish at sludge well. 

 

Clear water pump house:- 

1) Supply & fixing of Level indicator at CWR- 1 no. 

2) Replacement of electrical actuator valves (450 mm dia) with necessary 

components as required- 7 nos. 

3) Supply, laying & fixing of Ms Pipe, 500 mm dia for suction of clear water 

pumps complete with fittings- 50 mtr. 

4) Supply, laying & fixing of MS pipe 450 mm dia for delivery of clear water 

industry pipeline-50 mtr. 

5) Floor screed concreting for existing pump house. 

6) Requirement of new 14 nos exhausts fans. 

7) Repair and painting of Clear water pump house, with replacement of 

broken window with new window. 



55 NIT FOR AUGMENTATION OF WATER SUPPLY SCHEME BY RENOVATING OF 14 MGD 

EXISTING WATER TREATMENT PLANT AT ANGADPUR, INCLUDING PIYALA BOOSTING 

STATION, DGP-15UNDER AMRUT 2.0   

 

8) Ducting line (Aluminium) 750mmx 750mm need to replace. 

 

 

Laboratory:- 

1) New Jar test apparatus required. 

2) Air conditioner to be replaced -3Nos. 

3) New Computer required. 

4) New Ph meter, new turbidity meter, Specto-photometer required. 

Carryout O & M for a period of 5 year from the date of successfullyhand over 
of WTP. 

 

 

The Superintending Engineer,        
West Circle, M.E. Directorate.i 

 

 

 

 

                                                           

    

SECTIONSECTIONSECTIONSECTION----    BBBB    

CONDITCONDITCONDITCONDITIONS & REQUIREMENTS FOR BIDDINGIONS & REQUIREMENTS FOR BIDDINGIONS & REQUIREMENTS FOR BIDDINGIONS & REQUIREMENTS FOR BIDDING     

1. Submission of eBid document will not be allowed beyond the schedule time 

indicated in the eBidding. 

2. Each Bidder shall upload his offer in envelopes (statutory and non statutory)& 

.xls sheet after digitally signed  super scribing the name of the work, name & 

address of the bidder, NIB No and date of submission of the eBid. 

3. Each page of the eBid documents, drawing etc. has to be digitally signed / 

initialed by the authorized signatory. 

4. No eBid proposal will be entertained without the earnest money being 

submitted as indicated in the eNIB. No interest will be allowed for the said 



56 NIT FOR AUGMENTATION OF WATER SUPPLY SCHEME BY RENOVATING OF 14 MGD 

EXISTING WATER TREATMENT PLANT AT ANGADPUR, INCLUDING PIYALA BOOSTING 

STATION, DGP-15UNDER AMRUT 2.0   

 

                                                                                                                                                                                        

earnest money and the Bid issuing authority will hold the same till finalization 

of the eBid. 

5. Any conditional eBid will be liable for rejection. 

6. e-Bids will be opened in presence of the Bidder or their authorized 

representatives who opt to be present. 

7. The Bid inviting Authority reserves the right to reserve or amend the eBid 

documents prior to the date notified for submission of the eBid or also to 

extend the time mentioned in the eNIB under intimation to the Bidders. 

8. e-Bid once offered cannot be withdrawn within a period of 120 calendar days 